
AD-A256 858 USACERL Technical Report N-92/1 0

113 IE JIll) 1111 11 111M III AER1L TehncaR1June 1992
Technology to Renovate Army Potable

US Almy Corps Water Infrastructure to Meet SDWA
of Engineers
Construction Engineering
Research Laboratot y

Effects of the Safe Drinking Water Act
Amendments of 1986 on Army Fixed
Installation Water Treatment Plants

by
Jocelyn Clark
Hany H. Zaghloul
Stephen W. Maloney

The Safe Drinking Water Act (SDWA) of 1974
was the first Federal legislation requiring all
public water systems, including those operated
on U.S. Army installations, to comply with nation-
al standards for contaminants that may adversely
affect public health. In 1986 Congress enacted
amendments to SDWA that required the U.S. En-
[...]
wells. The total pumping capacity of the wells is 7250 gpm. An additional 1900 gpm
capacity is available in emergencies from two additional wells with certain undesirable water
qualities.

3) Water Quality and Treatment. The spring water has low turbidity (0.4-0.5 NTU), low
pH (6.4 - 6.7), a negative Langelier index (-1.6) due to dissolved carbon dioxide (21 to 25
mg/l), and is a soft water (hardness 40-50 mg/l as CaCO3). These characteristics help make
the spring water highly corrosive.

The well water quality varies depending on specific well characteristics such as depth, aquifer
characteristics, and screen length. Table HI describes the various wells serving Fort Alpha.
In general, all wells undergo treatment consisting of chlorination and fluoridation only. The
water quality at several of the wells is described in Table H2.

At present, the only treatment provided for Sigma Spring and all wells is chlorination and
fluoridation. Corrosion control is not provided.

B. New Treatment Plant. A new treatment plant for Sigma Spring is at the 35 percent design
phase. To control corrosicn, this plant will provide packed-tower aeration to remove CO2. This
plan does not include a filtration process or any contingency plans to install filtration. Since the
original design of the new water treatment plant, the Surface Water Treatment Rule and the Lead

I gpm = 3.785 liters per minute.

107

r ~~~ ~ -______ -------- -



Table HI

Well Characteristics

Well Capacity Comments
(gpm)

6 1400 An older, fully screened, deep well
8 900 An older, fully screened deep well used only in emergency situations because the

upper aquifer is contaminated with trichloroethylene (TCE) and the water has
undesirable aesthetic qualities

9 110 A shallow independent well that serves the golf course
10 35 A deep independent well that serves an ammo supply point

12A & 12B 3600 Shallow wells, in close proximity, that share the same source
13 950 A deep well
14 1000 A deep well
16 1000 A deep well used only in emergencies due to contamination by TCE and poor

aesthetic qualities
17 450 A deep well

19A & 19B 800 New deep wells

and Copper Rule have been finalized. These new regulations will impact the design of the
treatment plant. The SWTR may require filtration in the future. Before construction begins on
the new plant, the State should determine whether filtration will be necessary in order to avoid
expensive retrofitting directly after the plant is finished.

C. Potential Effects of the New SDWA Requirements. To meet the requirements of the Safe
Drinking Water Act, Fort Alpha must address two main issues: (1) filtration may be required
depending on the designation of the water source or the ability to meet the requirements for
avoiding filtration, and (2) corrosion control may be required due to the low pH of the source
water. Source water treatment of one well may also be necessary.

1) Spring Water Type Designation and Filtration Requirements. Currently, Sigma Spring
is designated a surface water source. A cover for the spring is under construction. After the
cover is completed, the State will designate the spring a groundwater source. The addition of
the cover may prevent the spring from requiring filtration under the Surface Water Treatment
Rule (SWTR). Whether the spring will be designated as groundwater under the influence of
surface water is unknown. If the spring is designated as groundwater under the influence of
surface water, it is not known whether the system could meet the requirements for avoiding
filtration.

Groundwater under the influence of surface water is defined as any water underneath the
surface of the ground with one of two characteristics:

* Significant presence of insects or other macroorganisms, algae, organic debris, or large-
diameter pathogens such as Giardia, or

* Significant or relatively rapid shifts in water characteristics such as turbidity, temperature,
conductivity, or pH that closely correlate to climatological or surface water conditions.

108



Table H2

Well Water Quality Characteristics

Well pH Langeller Total Hardness
Index Dissolved (nhg!! as

Solids (mg/I) CaCO 3)

6 6.72 -1.41 120 98
12A 6.81 -1.56 90 68
12B 6.88 -1.54 78 85
13 7.31 -1.02 82 77
14 7.40 -1.18 94 56

19A 7.49 -1.10 72 56
19B 6.86 -1.67 74 64

The primacy agent (State) must determine whether the spring is under the influence of surface
water. The spring cover will protect the spring from contamination by macroorganism'. The
cover will also protect the spring from surface runoff that could cause fluctuations in the
water's characteristics. Only those subsurface sources at risk of contamination by Giardia will
be subject to the requirements of the SWTR.

The SWTR requires all surface water sources to filter their water. Fort Alpha is currently
designated a surface water source, but construction of the spring cover will reclassify the plant
as a groundwater source. This reclassification has been approved by the State. The spring
may still be designated groundwater under the influence of surface water instead of a
groundwater source because the State has not yet adopted guidelines for determination of the
difference. Groundwater under the influence of surface water must be filtered.

The possibilities for Fort Alpha are as follows:

a) Designation as groundwater source, thus not requiring filtration

b) Designation as groundwater under the influence of surface water, not meeting the
requirements to avoid filtration, thus requiring filtration, or

c) Designation as groundwater under the influence of surface water that meets the
requirements to avoid filtration, thus not requiring filtration.

The requirements to avoid filtration for surface water or groundwater under the influence of
surface water are explained in Appendix C. Included in these requirements is a requirement
for redundant disinfection capability or an automatic water shutoff when the disinfection
residual in the distribution system falls below 0.20 mg/l. If Fort Alpha tried to meet the
requirements to avoid filtration, either an automatic shutoff or redundant disinfection would
be required. Redundant disinfection would have to be provided at the treatment plants for each
of the nine sources regularly used.

109



2) Corrosion Control. The new Lead and Copper Rule requires corrosion control for all
systems serving more than 50,000 people, and for all systems (regardless of size) that do not
meet the action levels for lead and copper. The action levels are as follows:

a) The lead level in more than 5 percent of the samples is more than 0.015 mg/I
b) The copper level in more than 5 percent of the samples is more than 1.3 mg/l.

Fort Alpha water has a low pH and a high CO2 concentration. The new water treatment plant
design incorporates a stripping tower to remove dissolved CO2. Removing CO2 will increase
the pH, which will help prevent corrosion.

3) Source W-aier Treatment. Exceeding the action levels for lead or copper triggers source
water treatment. If Fort Alpha exceeds the action level for copper, the system will have to
install sourre water treatmernt for one particular well, which has a high copper level of 2.1
mg/I.

II. CASE 2: FORT BETA

A. Background. Fort Beta operates three water systems: North Post, South Post, and Airfield.
All three systems currently use groundwater sources and will probably continue to be designated
groundwater sources. At present, Airfield is not designated a PWS, and therefore does not fall
under the Safe Drinking Water Act.

1) North Post. The North Post system consists of 12 wells, each with a capacity of 300
gpm. There arc two storage reservoirs: a low-level one and a high-level one. Two booster
pumps pump at 2800 gpm and one pumps at 1400 gpm from low to high storage. There is
one 1400 gpm gasoline engine pump on standby.

The pH is generally around 7, the total alkalinity is about 100 mg/I as CaCO3, and the total
hardness is about 100 mg/I as CaCO 3. VOC surveys have been performed, but with nondetect
results.

Current treatment includes chlorination, fluoridation, and addition of "Aqua-Mag"
polyphosphate to inhibit corrosion.

2) South Post. The South Post system consists of two wells each with a capacity of 200

gpm. There is one high-level reservoir.

The pH stays consistently at 6.2. Treatment includes only chlorination at the wellhouse.

B. Potential Effect of the New SDWA Requirements. Under SDWA, the treatment plants at
Fort Beta will have to meet the upcoming Groundwater Disinfection Rule by achieving a specified
inactivation of microorganisms. Because of the low pH at the South Post, corrosion control
treatment may be necessary.

The system is currently designing a site sampling plan for coliform, which will bring it into
compliance with the Total Coliform Rule.

110



1) Corrosion Control. The new Lead and Copper Rule requires corrosion control for all
systems serving more than 50,000 people, and for all systems not meeting the action levels.
The action levels are as follows:

a) The lead level in more than 5 percent of samples is more than 0.015 mg/l

b) The copper level in more than 5 percent of samples is more than 1.3 mg/l

Since corrosion control is already implemented at the North Post, the South Post is the only
system where corrosion control will be necessary. Before a decision about corrosion control
can be made, the installation must complete an initial tap water sampling program. The first
6-month monitoring period begins on 1 July 1993 for systems serving fewer than 3300 people.
The steps towards completing the initial tap sampling include a materials survey.

2) Disinfection Requirements. The Groundwater Disinfection Rule will require all
groundwater systems to achieve a specific CT value for disinfection. This rule will affect all
groundwater systems.

III. CASE 3: FORT GAMMA

A. Background. Fort Gamma uses a surface water source with conventional treatment. The
maximum design flow rate for the treatment plant is 10 million gallons per day (MGD)," with an
average flow of 5 MGD. The raw water has a relatively low pH of 5.0 and a low Langelier index
of -6.0. After treatment the pH is about 7 to 7.5, and the Langelier index of about -2.0 to -1.0.
The alkalinity of the raw water is about 5 mg/l as CaCO3, and after treatment is 10 to 15 mg/I.
Fort Gamma uses a conventional treatment plant with coagulation, flocculation, sedimentation, and
filtration. After the raw water is pumped in, powdered activated carbon (PAC), chlorine, lime,
and alum are fed into the rapid mix basin. Chlorine is dosed at 3 mg/I. Lime and alum, the
coagulants used for flocculation, are dosed at 7 mg/l, and 23 mg/l respectively. The PAC is dosed
at I mg/I. Mixing continues for 21 minutes. Flocculation is performed for about 55 minutes, at
a flow rate of 5 MGD. Retention time in the sedimentation basin in approximately 12 hours.

B. Potential Effects of the New SDWA Requirements. Since Fort Gamma uses a surface water
source, the treatment plant is subject to all rules promulgated so far: VOCs, Fluoride, Total
Coliform, Surface Water Treatment, and SOCs and IOCs (Phase II). Most of the applicable
requirements for the Fluoride Rule, the VOCs Rule, and the SOCs and lOCs Rule involve the
monitoring. Changes in treatment might be required to comply with the Total Coliform Rule and
the Surface Water Treatment Rule.

1) The VOCs Rule. The VOCs Rule regulates eight organic chemicals and requires the
monitoring of many unregulated contaminants. Since the source water does not contain any
of the regulated contaminants, the primary requirements of this rule are the monitoring for both
regulated and unregulated contaminants. Surface waters are not generally contaminated by
VOCs.

10 MGD = 37.85 million liters/day.

111



2) The Fluoride Rule. The Fluoride Rule regulates fluoride that is present both naturally
and artificially. Fort Gamma fluoridates its water to a level of 1.2 mg/I. This level is below
both the MCL and the SMCL. Monitoring is required yearly.

3) The Total Coliform Rule. The Total Coliform Rule has monitoring as its major
requirement. Fort Gamma collects more than 40 samples per month, therefore its MCL allows
no more than 5 percent of those samples to be total coliform positive.

4) The Surface Water Treatment Rule. The Surface Water Treatment Rule requires
filtration and disinfection of surface water supplies. Fort Gamma already provides both these
treatments. However, both treatment processes must meet the operating criteria specified in
this rule. Fort Gamma uses dual media conventional filtration. The assumed log removals of
Giardia and viruses are 2.5 and 2.0 respectively for conventional filtration. Therefore the
recommended minimum level of disinfection is 0.5 log removal for Giardia and 2.0 log
removal for viruses.

Fort Gamma uses free chlorine for primary disinfection, and chloramines to go out in the
distribution system. Free chlorine is much more effective in virus removal than in Giardia
removal, and a short CT of 2-6 will provide the required 2 log removal. Giardia is thus the
controlling factor for required CT as long as the free chlorine disinfection provides the required
CT for virus removal. If the free chlorine disinfection does not provide the required CT for
viruses, removal of viruses could become the controlling factor, because chloramines are more
effective in removing Giardia than viruses.

At this time, a tracer study has not been performed for this plant. A study is planned in the
near future to determine the CT at which the plant operates. The Surface Water Treatment
Rule requires performance of a tracer study.

To summarize, the important requirements of the SDWA Amendments for this treatment plant
are primarily those of the SWTR. This plant must perform a tracer study to determine if any
alterations to the plant are necessary to achieve the required CT values.

IV. CASE 4: WORST-CASE SCENARIO

A. Background. In this hypothetical worst-case scenario, a system falls under the contradictory
regulations of several rules. This system uses both surface water and groundwater. The surface
water source is used all year, with the groundwater used as a supplement during the summer.
Currently, surface water treatment consists of prechlorination, coagulation, flocculation,
sedimentation, rapid sand filtration, and postchlorination. The groundwater is treated with air
stripping to remove TCE, and then chlorinated.

B. Surface Water Treatment. The surface water has a relatively high level of organics, which
may lead to problems with disinfection byproducts. The system is meeting the THM standard
presently but will probably not be able to meet the lower levels of the new standard while using
both pre- and postchlorination. In addition, the filtration process will have to be upgraded to meet
the operating standards of the SWTR.

Several options are available to reduce the THM level in the surface water. The most common
are moving the point of chlorination, using alternative disinfectants, removal of the THM
precursors, and removal of the THMs themselves. Because THMs continue to form over a period

112



of time, removing them at the plant does not guarantee that they will not continue to form in the
distribution system. Removing THM precursors is a more effective way to prevent the formation
of THMs.17

Several techniques are available to remove THM precursors, including clarification, aeration,
oxidation, adsorption, ion exchange, biologic degradation, and lowering of pH. To be effective,
precursor removal has to be performed before chlorine is added.

Optimization of the coagulation and flocculation process can improve removal of organic matter.
This worst-case system has already improved the coagulation process to meet the current THM
standard.

Preoxidation of the organic matter can reduce the levels of THMs formed. Several oxidants are
commonly used for this treatment: chlorine dioxide, ozone, and advanced oxidation processes
such as ozone in combination with ultraviolet (uv) light or hydrogen peroxide.